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L/C No. (P/O No.) 47L1-C45661-TJFE(0801844)
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CUSTOMER DUFERCO SA

T & A

SPECIFICATION AP1 S5LB PSL1/ASTM AS3B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU. SEOUL. KOR [TPPER SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU. POHANG
o} n o AN . s
HEAT NO. | TypE 2 2 o2 % T % QUANTITY ) 2
NO.| (BATCH NO.) ORDER SIZE F 4 9 FEH(N/T) REMARK
*1 TOTAL LENGTH WEIGHT
5044116 N N
1 (SHI7082080) BBE 12 X 0.406 "(SCH40) X 6.120 M 309 1,891.080 M 150.625
) 6-34197 ) n M " . ‘
2 |(s116172190)| BBE 24 X 0.250 "(1/4") X 6.120 M 1 6.120 M 0.583
k. 4-48774 M " " :
3 (S116181030) BEE 24 X 0.250 "(1/4") X 6.120 M 2 12.240 M 1.166
5039127 : G _ .
4 (ST16181070) BBE 24 X 0.250 "(1/4") X 6.120 M 3 18.360 M 1.749
HYDROSTATIC [N |VD|F|S|C|IRM|B|D|C|F|F|RF ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST H.ﬂ,ﬁmwﬂ,
TEST | TI|L|H|O|EA EIR|R|L|L m L TEST i (Gage Length © 50mm) () HARD-| HEAT | PROTECTIVE
B LR i RIS FLER pa A - NESS | TREAT| COATING &
HEAT KO 5 Sec)| W tlaklTlK W D m k) I ilelRrT #,mH.O—S, OF ClSi| Mn | P [ S |culnt|crimo| v |CEQ D HW?JCLW m:uzm— E.L _..”?w,..l mIm..qu TEST | MENT LINING
NO. | (BATCH NO.) 0 Lsl|E “lUTIN N | E| S E|ZINC COAT I | STRENGTH| STRENGTH RGY | AREA
S 1|~ slaile G E & -ING R .
i ulu S y ; 9 3 21212123 5 THICK-
psi go|1 TILs I 2 2|2{2]2 SN |'hgss [P
L w~|w o M N NESS
e G N |cawss| «3 G +4 | +5 | %6 +7 «8 [xg| PsI 10 [Jould % s11
7% 30 MAX | 26 120 | 30 | 30 |40]|40{40] 15|80
SPEC MIN 60000 35000
1 SQ44116 1340 GG G G G H 71 1] 81 [10] 5
(SHITO82080) P 16) 2] 8 | 8|3 |TR|1[1]|TR|1 T | 68550 45650 40 G
P |18] 1 B0 | 9| 7 |TR|TR| 1 |TR] 1 W 73125
2 6-34197 440 G| G G G G H |16]17] 45 | 22| &
(SIT16172190) P |15]18| 44 121 7 |1|1]1]|TR]|1 T| 70400 52620 37 G
P 15/16] 46 |20 5 | 1]1|1|1]1 Wi 74125
3 4-48774 440 G|G G G G H |16]18] 45 [20] &
(S116181030) P 151181 46 |18 3 |1j1]|1f1]1 T 69260 53620 39 G
P 16|17 45 |23| 7 [1]1]1[|IR|TR W | 70406
4 SQ39127 440 G| G G G G H 14] 1|1 62 | 8] 3
(SIT6181070) P 151 2| 63 10| 1 |TR|TR| 1 [TR|TR T 69690 51340 36 G
P I5|{TR| 62 | 6| 5 |TR| 1] 1|TR|TR W 72690
N k1 -~ #12 g DESCRIPTION OF GOODS @ 1,409,329 MT (+/- 10 PCT.)PRIE ERW PIPES / GRADE: API SL-B/ ASTM AS3B.GRADE:AP 5L-B/ ASTM A53B.
. N . X T PHYSICAL PROPERTIES SAME AS TENSILE TEST & IMPACTEST.
0 | Refer To The Attached H
T | Section Designation E
E R
Survey - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Manage £ OM De
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

AND/OR MONETARY PROBLEMS.

- THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
THERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

T E. KIM




